

germline genomes are currently being done by some centres in North America and Europe, to identify new biomarkers and therapeutic targets and to guide the selection of agents for individual patients.^{32,33} Similar research studies are beginning to be undertaken in some advanced centres in Asia.

Risk assignment

Risk-directed treatment is the cornerstone of contemporary protocols for acute lymphoblastic leukaemia in countries with enhanced or maximum resources.⁴ However, in regions with basic resources, intensification of treatment is not a feasible strategy despite availability of some useful prognostic markers—eg, age, presenting leucocyte count, and early treatment response as assessed by peripheral-blood blast-cell count (panel 2). When resources are limited, risk assignment can be based on these clinical features and, if available, biological features such as immunophenotype and genotype of leukaemia cell, which have prognostic and therapeutic implications. With enhanced resources, additional molecular and cytogenetic features can be assessed to increase precision of risk assessment and, thus, tailor treatment intensity (panel 2).³⁴ Screening for the oncogene fusion transcript *BCR-ABL1* is recommended in adult patients with acute lymphoblastic leukaemia, not only because it has high incidence and poor prognosis in this age-group but also because ABL tyrosine kinase inhibitors are available for treatment.^{5,29}

Quantification of minimal residual disease by allele-specific oligonucleotide PCR (ASO-PCR), amplification of immunoglobulin and T-cell receptor genes, or multiparametric flow cytometry of aberrant surface antigen expression allows accurate submicroscopic measurements of early treatment response, currently the most powerful of all prognostic markers.^{34,35} Centralised referral laboratories to measure minimal residual disease are recommended for countries with maximum resources. For regions or countries with enhanced or limited resources, a simplified and inexpensive flow cytometric assay of bone-marrow cells—based on the exquisite sensitivity of haematogones to glucocorticoids—can identify patients who have a good treatment response during remission induction and who might benefit from a reduction in treatment.³⁶ ASO-PCR is a time-consuming and laborious procedure, and the flow cytometric method needs a high level of expertise for meaningful data interpretation; moreover, both assays have limited capacity to monitor clonal evolution during treatment, which introduces the potential for false-negative results. New deep-sequencing methods that can detect very low levels of leukaemia (<0.001%) with prognostic importance³⁷ will soon become available to centres with maximum resources, and these are expected to overcome the limitations of current approaches for assessment of minimal residual disease.

Panel 2: Recommendations for risk assignment, according to resource availability

Basic resources

Children and adults

- Age
- Leucocyte count
- Day 8 peripheral-blood response

Limited resources

Children

- Age
- Leucocyte count
- Immunophenotype (T cell vs B cell)
- Blast-cell count in peripheral blood after 1 week of prednisone treatment, or percentage of leukaemic blast cells in bone marrow at day 8
- Day 15 and end-of-induction bone-marrow response
- If available, RT-PCR of *BCR-ABL1*, *MLL-AFF1*, and *ETV6-RUNX1*

Adults

- Age
- Leucocyte count
- Immunophenotype (T cell vs B cell)
- Blast-cell count in peripheral blood after 1 week of prednisone treatment, or percentage of leukaemic blast cells in bone marrow at day 8
- End-of-induction bone-marrow response
- If available, RT-PCR of *BCR-ABL1*
- Cytogenetics for Philadelphia chromosome or fluorescence in-situ hybridisation of *BCR-ABL1*

Enhanced resources

Same as limited, plus

Children

- Optional DNA index
- RT-PCR for *BCR-ABL1*, *MLL-AFF1*, *ETV6-RUNX1*, and *TCF3-PBX1*
- Cytogenetics for hyperdiploidy >50 and hypodiploidy <44
- Fluorescence in-situ hybridisation of chromosomes 4, 10, and 17, and *BCR-ABL1*

Adults

- RT-PCR of *BCR-ABL1* and *MLL-AFF1*
- Cytogenetics for hyperdiploidy >50
- Fluorescence in-situ hybridisation of *BCR-ABL1*
- HLA typing

Maximum resources

Same as enhanced, plus

Children

- Minimal residual disease measurements by IgH or T-cell receptor rearrangements, flow cytometry, or deep sequencing
- Genome-wide analysis to identify lesions responsive to ABL tyrosine kinase inhibitors
- Pharmacogenetics

Adults

- Minimal residual disease measurements by IgH or T-cell receptor rearrangements, flow cytometry, or deep sequencing
- ABL kinase domain mutation analysis, especially for Thr315Ile mutation for selection of alternative tyrosine kinase inhibitors
- Pharmacogenetics

With the advent of genome-wide analyses, almost all cases of acute lymphoblastic leukaemia can be classified genetically.³² Many individuals with Philadelphia chromosome-like (or *BCR-ABL1*-like) leukaemia had genetic abnormalities that predicted responsiveness to ABL tyrosine kinase inhibitors (eg, *NUP214-ABL1*, *EBF1-PDGFRB*) or to JAK inhibitors (eg, *BCR-JAK2*, mutated *IL7R*).³⁸ These tests should soon be available to Asian centres with maximum resources. Host pharmacogenetics can also affect treatment response. The classic example is the relation between inherited polymorphisms in the gene encoding thiopurine methyltransferase (*TPMT*) and the response to mercaptopurine. Patients who inherit one or two variant alleles that encode either unstable or non-functional *TPMT* proteins have an increased risk of haemopoietic toxic effects and development of treatment-related leukaemia; therefore, the dose of mercaptopurine must be reduced.³⁹ However, *TPMT* mutations are rare in Asian populations (about 2–3%) compared with white populations (about 10%),⁴⁰ a finding that cannot account for the reduced tolerance of Asian people to mercaptopurine. Further study is needed to ascertain whether polymorphisms of genes encoding enzymes

entailed in folate metabolism, or perhaps other genes, affect the response to anti-metabolites in Asian populations.

Treatment of children

Basic resources

In countries with basic resources, family doctors with no formal training in administration of chemotherapy might be responsible for management of patients with cancer. Because drugs and supportive care are limited, our recommended treatment protocol (panel 3) incorporates agents that are available in the WHO list of essential medicines and are minimally myelosuppressive.

We propose a two-drug remission induction regimen with prednisolone and vincristine. Intrathecal methotrexate is recommended to prevent or treat CNS leukaemia, but the first dose can be delayed for up to a week to avoid excessive toxic effects attributable to delayed clearance of methotrexate in patients with renal impairment at diagnosis and to reduce the risk of traumatic lumbar puncture with blast cells, which can adversely affect treatment outcome.⁴⁰ On entering complete remission, patients should receive interim maintenance for 8 weeks with oral mercaptopurine or tioguanine (if mercaptopurine is unavailable) every night and methotrexate given every week, alternating oral and intrathecal administration. Delayed intensification with dexamethasone, vincristine, and intrathecal methotrexate is recommended in two parts, interrupted by a second interim maintenance phase, followed by a maintenance phase, to complete a total treatment duration of 2 years.

Although some findings show that one delayed intensification course is enough for patients with a rapid early response to treatment,^{41–43} the treatment used in those studies was more intensive than that in our proposed protocol. In a Children's Cancer Group study,⁴⁴ double delayed intensification in an overall non-intensive treatment protocol improved the outcome of patients with intermediate-risk acute lymphoblastic leukaemia. Our proposed protocol is low-intensity, non-myelosuppressive, and repetitive, with little interruption. The repetitive blocks simplify training for doctors and nurses on how to administer treatment. About 50–70% of patients might go into remission and 20% might be cured with the two-drug induction followed by maintenance therapy, on the basis of data for treatment regimens used in the USA in the 1960s.⁴⁵ Compared with a three-drug or four-drug induction strategy, use of two drugs entails fewer toxic effects and needs less supportive care, which is generally limited in countries with basic resources, thus reducing abandonment rates. However, if asparaginase is affordable, it could be added for 2–3 weeks during remission induction because it is relatively non-myelosuppressive compared with other drugs and might boost long-term survival to 30–50%, according to results of the Children's Cancer Group series of studies.⁴⁶

Panel 3: Proposed protocol for children and adults with acute lymphoblastic leukaemia in countries with basic resources (not risk-stratified)

Induction (two-drug), for 1 month

- Vincristine 1.5 mg/m² per dose*, days 1, 8, 15, and 22
- Prednisolone 40–60 mg/m² per day, for 28 days
- Asparaginase (if available) 6000 U/m² per dose, days 4, 6, 8, 11, 13, and 15
- Intrathecal methotrexate, days 8, 15, and 22

Interim maintenance (part 1), for 8 weeks

- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night (before bedtime)
- Oral methotrexate 15–20 mg/m² per dose, weeks 2, 4, 6, and 8
- Intrathecal methotrexate, weeks 1, 3, 5, and 7

Delayed intensification (part 1), for 4 weeks

- Vincristine 1.5 mg/m² per dose*, days 1, 8, 15, and 22
- Dexamethasone 4–6 mg/m² per day, for 28 days
- Intrathecal methotrexate, days 1 and 15

Interim maintenance (part 2), for 8 weeks

- Same as interim maintenance part 1

Delayed intensification (part 2), for 4 weeks

- Same as delayed intensification part 1

Maintenance, 4-week block, repeated until 2 years

- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night, for 28 days
- Oral methotrexate 15–20 mg/m² per week, for 4 weeks
- Dexamethasone 4–6 mg/m² per day, for 5 days during week 3
- Vincristine 1.5 mg/m² per dose*, week 3

*Maximum dose of vincristine should be capped at 2 mg. †Prolonged treatment with tioguanine can be associated with veno-occlusive disease of the liver and thrombocytopenia and should only be used when mercaptopurine is not available.

Limited resources

In countries with limited resources, efforts to train and certify oncologists and nurses are helpful to establish a team of trained clinicians. A programme whereby an institution in a developed country is paired with an organisation in a country with limited resources could facilitate development of effective cancer-treatment programmes.^{47,48} Internet-based communication initiatives such as Cure4Kids are invaluable for training of teams and management of difficult cases.

We recommend a three-drug induction protocol for all paediatric patients (panel 4), with added daunorubicin and extended asparaginase treatment for children with a poor early response (based on assessment of peripheral blood at day 8 or bone marrow at day 15). Protocols developed by the US Children's Oncology Group that feature a three-drug induction regimen (dexamethasone, asparaginase,

and vincristine, without anthracyclines), a 4-week low-intensity consolidation phase, and no high-dose methotrexate have yielded good results, particularly for children with standard-risk B-cell acute lymphoblastic leukaemia.²⁸ In a low-income province of Indonesia, three-drug induction with only two doses of asparaginase induced 71% complete remission; failures included abandonment in 12% of patients, toxic deaths in 10%, and resistant disease in 7%.⁴⁹ Risk stratification is possible and desirable. For consolidation treatment in children with high-risk disease, we propose use of a higher dose of cyclophosphamide than for those with standard-risk disease, because this drug improves outcome particularly for patients with T-cell acute lymphoblastic leukaemia.⁵⁰ In cases of high-risk acute lymphoblastic leukaemia, intermediate-dose methotrexate (1 g/m² infusion over 24 h with folinic acid rescue at 10 mg/m², starting at 42 h and repeated every

For more on Cure4Kids see <http://www.cure4kids.org>

Panel 4: Proposed protocol for children with acute lymphoblastic leukaemia in countries with limited resources

Induction (three-drug, risk stratified), for 1 month

- Prednisolone 40–60 mg/m² per day, for 28 days (standard-risk disease)
- Dexamethasone 6 mg/m² per day, for 28 days (high-risk disease)
- Vincristine 1.5 mg/m² per dose*, days 1, 8, 15, and 22
- Asparaginase 6000 U/m² per dose, days 4, 6, 8, 11, 13, and 15
- Daunorubicin 30 mg/m², day 15, and asparaginase 6000 U/m², days 18, 20, and 22, can be added for poor early-responders
- Intrathecal methotrexate, days 8, 15, and 22

Consolidation, for 3–4 weeks

- Intravenous cyclophosphamide 250 mg/m², day 1 (standard-risk disease)
- Intravenous cyclophosphamide 500 mg/m², day 1 (high-risk disease)
- Subcutaneous cytarabine 75 mg/m² per day, for 4 days
- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night, for 14 days
- Intrathecal methotrexate, days 1 and 15

Interim treatment (part 1; after recovery from consolidation), for 8 weeks

- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night
- Oral methotrexate 15–20 mg/m², weeks 2 and 4–8
- Intrathecal methotrexate, weeks 1 and 3

Delayed intensification (part 1), for 4 weeks

- Vincristine 1.5 mg/m² per dose*, days 1, 8, 15, and 22
- Dexamethasone 6 mg/m² per day, for 28 days
- Asparaginase 10 000 U/m² per dose, days 3, 6, 9, 12, 15, and 18 (standard-risk disease)
- Asparaginase 10 000 U/m² per dose, days 3, 6, 9, 12, 15, 18, 21, and 24 (high-risk disease)
- Intrathecal methotrexate, days 1 and 15

Additional treatment (high-risk disease only), for 4 weeks

- Intravenous cyclophosphamide 500 mg/m², day 1
- Subcutaneous cytarabine 75 mg/m² per day, for 4 days
- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night, for 28 days
- Intrathecal methotrexate, days 1 and 15

Interim treatment (part 2), for 8 weeks

- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night
- Oral methotrexate 15–20 mg/m², weeks 2–8
- Intrathecal methotrexate, week 1

Delayed intensification (part 2; high-risk disease only), for 4 weeks

- Vincristine 1.5 mg/m² per dose*, days 1, 8, 15, and 22
- Dexamethasone 6 mg/m² per day, for 28 days
- Asparaginase 10 000 U/m² per dose, days 3, 6, 9, 12, 15, 18, 21, and 24
- Intrathecal methotrexate, days 1 and 15

Additional treatment (high-risk disease only), for 4 weeks

- Intravenous cyclophosphamide 500 mg/m², day 1
- Subcutaneous cytarabine 75 mg/m² per day, for 4 days
- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night
- Intrathecal methotrexate, days 1 and 15

Maintenance, 4-week block, repeated until 2 years

- Mercaptopurine 37.5–50 mg/m² or tioguanine 30–40 mg/m²† per night, for 28 days
- Oral methotrexate 15–20 mg/m² per week, for 4 weeks
- Dexamethasone 4 mg/m² per day, for 5 days during week 3
- Vincristine 1.5 mg/m² per dose*, week 3

*Maximum dose of vincristine should be capped at 2 mg. †Prolonged treatment with tioguanine can be associated with veno-occlusive disease of the liver and thrombocytopenia and should only be used when mercaptopurine is not available.

6 h for three doses) can also be added as part of consolidation, with increased folinic acid rescue implemented on the basis of a raised concentration in serum of creatinine. Dexamethasone is used for post-remission treatment to augment systemic and CNS leukaemia control.⁵¹ Triple intrathecal therapy is recommended for children with T-cell acute lymphoblastic leukaemia and those with leukaemic blast cells in cerebrospinal fluid.⁴⁹ On the basis of results from India, in which a similar treatment protocol was used,^{52,53} up to 60% of paediatric patients might be cured with this approach. We do not recommend routine prophylactic cranial irradiation because this modality is associated with serious complications and has not been shown convincingly to increase long-term survival in the context of effective systemic and intrathecal treatment, particularly for children with B-cell acute lymphoblastic leukaemia.⁴

Panel 5: Proposed protocol for children with acute lymphoblastic leukaemia in countries with enhanced or maximum resources

Induction (three-drug or four-drug, risk-stratified), for 1 month

- Prednisolone 40–60 mg/m² per day, or dexamethasone 6 mg/m² per day, for 28 days
- Vincristine 1.5 mg/m² per dose*, days 1, 8, 15, and 22
- Asparaginase 6000–10 000 U/m² per dose, days 4, 6, 8, 11, 13, and 15, or pegylated asparaginase 1000 U/m², day 3 or 4
- Daunorubicin 25 mg/m², days 1 and 8 (for high-risk disease)
- Asparaginase 10 000 U/m², days 18, 20, and 22, or pegylated asparaginase 1000 U/m², day 15, can be added for high-risk disease or poor early-responders
- Intrathecal methotrexate, days 1 and 15, and days 8 and 22 for patients at increased risk of CNS relapse

Consolidation (part 1), for 3–4 weeks

- Intrathecal cyclophosphamide 1000 mg/m², day 1
- Intrathecal cytarabine 75 mg/m², days 1–4 and 8–11
- Mercaptopurine 50–60 mg/m² per night, days 1–14
- Intrathecal methotrexate, day 1

Consolidation (part 2), for 8 weeks

- High-dose methotrexate 1–2.5 g/m² (low-risk disease) and 5 g/m² (high-risk disease), days 1, 15, 29, and 43
- Mercaptopurine 25 mg/m² per night, days 1–56
- Intrathecal methotrexate, days 1, 15, 29, and 43

Delayed intensification and maintenance, for 2–2.5 years

Treatment according to one of the following protocols:

- Japanese Childhood Cancer and Leukemia Study Group acute lymphoblastic leukaemia 2000 protocol¹²
- Malaysia-Singapore 2003 protocol⁵⁴
- St Jude Total Therapy Study 15 protocol⁵⁵
- UK Acute Lymphoblastic Leukaemia (UKALL) 2003 protocol⁵⁶
- Berlin-Frankfurt-Münster protocol⁵⁷
- Children's Oncology Group protocol⁵⁸
- Dutch Childhood Oncology Group acute lymphoblastic leukaemia 9 protocol⁵⁹
- Dana-Farber Cancer Institute 00-01 protocol⁶⁰

*Maximum dose of vincristine should be capped at 2 mg.

Enhanced or maximum resources

At centres with enhanced or maximum resources, adoption or modification of one of the many risk-directed protocols developed in Asia, western Europe, or the USA, which have yielded good results, should be possible (panel 5).^{12,14,35,41,54–57} In general, these protocols feature early intrathecal treatment, consolidation with high-dose methotrexate for high-risk disease and T-cell acute lymphoblastic leukaemia, a delayed intensification phase with dexamethasone, vincristine and asparaginase, and continuation treatment with mercaptopurine and methotrexate for 2–2.5 years. Although haemopoietic stem-cell transplantation from a matched-related donor is recommended for a small proportion (2–6%) of very high-risk paediatric patients, such as those with T-cell or Philadelphia chromosome-positive acute lymphoblastic leukaemia and a poor early response,^{14,35,54} long-term survival is only extended marginally compared with that for children treated with intensive chemotherapy only (eg, from 36% to 45% in Philadelphia chromosome-positive acute lymphoblastic leukaemia).⁵⁸ Tyrosine kinase inhibitors, if available, should be used in patients with Philadelphia chromosome-positive acute lymphoblastic leukaemia because it can increase 3-year event-free survival from 35% to 80% without use of transplantation.⁵⁹ If tyrosine kinase inhibitors are not available, children with this genotype should be treated with the most intensive arm of chemotherapy and undergo transplantation if response to remission induction treatment is poor.

Treatment of adults

Basic resources

To our knowledge, no reports have been published on treatment of adults with acute lymphoblastic leukaemia in countries with basic resources. Therefore, we recommend a similar approach to that for paediatric patients (panel 3). Drug doses should be tailored to the tolerance levels of adults. Referral to tertiary medical centres with adequate expertise and resources should be considered.

Limited, enhanced, and maximum resources

Most chemotherapy regimens used to treat adults with acute lymphoblastic leukaemia in countries with at least limited resources feature multiagent induction, intensification, consolidation, and maintenance phases, together with CNS prophylaxis using intrathecal chemotherapy, with or without cranial irradiation.^{60,61} The protocol from the UK Medical Research Council (MRC) Acute Lymphoblastic Leukaemia trial (UKALL XII) and the regimen consisting of hyperfractionated cyclophosphamide, vincristine, doxorubicin, and dexamethasone (hyper-CVAD) are both popular because of encouraging results.^{61,62} Haemopoietic stem-cell transplantation is a key component in the overall treatment strategy for most, if not all, transplant-eligible adult patients in countries with enhanced or maximum resources (panel 6).^{5,63}

The UKALL XII protocol features a two-phase induction regimen with vincristine, prednisolone, daunorubicin, asparaginase, cyclophosphamide, cytarabine, and mercaptopurine, followed by intensification with high-dose methotrexate and asparaginase.⁶¹ Patients in the MRC international trial were randomly allocated either matched-sibling allogeneic transplantation, autologous transplantation, or consolidation and maintenance chemotherapy. Patients randomly assigned consolidation and maintenance therapy received CNS prophylaxis with intrathecal cytarabine and 24 Gy cranial irradiation. Of 1153 adult patients with Philadelphia chromosome-negative disease, 93% achieved complete remission and 5-year survival was 41%.⁶¹ Of 293 patients with Philadelphia chromosome-positive disease, 83% achieved complete remission and 5-year survival was 25%. Risk factors for poor response included age 35 years or older, high leucocyte count ($>30 \times 10^9$ cells per L for B-cell acute lymphoblastic leukaemia and $>100 \times 10^9$ cells per L for T-cell acute lymphoblastic leukaemia), and B-cell lineage. This regimen yielded a comparable outcome in Asian patients: 85% of patients had complete remission and 40% were estimated to survive to 5 years when UKALL XII was used in a Singapore centre.⁶⁴

The hyper-CVAD protocol is a dose-intensive regimen comprising eight cycles of fractionated cyclophosphamide, vincristine, doxorubicin, and dexamethasone, alternating with high-dose methotrexate and cytarabine, followed by 2 years of maintenance chemotherapy.⁶² Granulocyte colony-stimulating factor is given during the intensive chemotherapy cycles. CNS-directed treatment consists of intrathecal methotrexate and cytarabine only; cranial irradiation is not done. In a single-centre study of 288 patients, overall complete remission was 92% with hyper-CVAD, and 5-year survival was 38%, results that are remarkably similar to those with UKALL XII.⁶⁵ Advanced age, poor performance status, and high leucocyte count were associated with a poor outcome. In a retrospective analysis of 53 adult patients with acute lymphoblastic leukaemia at one centre in China, treatment with hyper-CVAD resulted in 74% complete remission and 83% survival at 2 years.⁶⁵ We recommend either UKALL XII or hyper-CVAD as initial treatment for adults with acute lymphoblastic leukaemia (panel 6).

In view of the suboptimum outcome with chemotherapy alone for adults with acute lymphoblastic leukaemia, and poor survival after relapse, allogeneic transplantation in first remission has been assessed in countries with enhanced or maximum resources.^{62,66-69} In a large prospective trial,⁶⁷ allogeneic transplantation, chemotherapy alone, and autologous transplantation were assessed. When comparing patients who received an allogeneic transplant with those who received either autologous transplantation or chemotherapy, adults with Philadelphia chromosome-negative disease and an allogeneic transplant had significantly better 5-year

survival (53% vs 45%) and fewer relapses than those treated with chemotherapy alone or autologous transplantation. High-risk disease was defined as age older than 35 years, high leucocyte count, or prolonged induction (more than 4 weeks) to achieve complete remission.⁶⁷ Allogeneic transplantation in both high-risk and standard-risk groups was associated with fewer relapses compared with the other two treatment methods, but the survival benefit was only significant in the standard-risk group, partly because of increased transplant-related mortality in the high-risk group (particularly in older patients). Survival did not differ between patients who received chemotherapy alone and those undergoing autologous transplantation.⁶⁷ Researchers on a Cochrane review analysed 14 relevant clinical trials, and their findings also supported use of matched-sibling donor allogeneic transplantation as the optimum post-remission treatment in acute lymphoblastic leukaemia patients aged 15 years or older.⁷⁰ Findings of a meta-analysis showed that matched-sibling donor allogeneic transplantation increased survival, but outcome was only improved in younger patients (age <35 years), and the absolute benefit in survival was about 10%.⁷¹ Based on current evidence, we suggest that matched-sibling donor allogeneic transplantation should be considered for adults with Philadelphia chromosome-negative acute lymphoblastic leukaemia, particularly for patients younger than 35 years (panel 6).

In adults with Philadelphia chromosome-positive acute lymphoblastic leukaemia, allogeneic transplantation (related or unrelated donor) in first remission was recommended because of improvements in 3-year survival to 36–40%.⁷² However, in recent years, addition

Panel 6: Proposed protocols for adults with acute lymphoblastic leukaemia in countries with limited, enhanced, and maximum resources

Philadelphia chromosome-negative disease

- UKALL XII protocol or hyper-CVAD chemotherapy regimen
- Allogeneic haemopoietic stem-cell transplantation*

Philadelphia chromosome-positive disease

- UKALL XII protocol or hyper-CVAD chemotherapy regimen
- Allogeneic haemopoietic stem-cell transplantation†
- Tyrosine kinase inhibitor such as imatinib mesylate or dasatinib‡ (for countries with enhanced and maximum resources)

UKALL XII=UK Medical Research Council (MRC) Acute Lymphoblastic Leukaemia XII trial. hyper-CVAD=hyperfractionated cyclophosphamide, vincristine, doxorubicin, and dexamethasone. *Should be considered for all eligible patients with matched-sibling donors in first complete remission (for countries with enhanced and maximum resources). †Should be considered for all eligible patients with matched related or unrelated donors in first complete remission (for countries with enhanced and maximum resources). ‡Can be given with a chemotherapy regimen or before and after allogeneic transplantation.

of tyrosine kinase inhibitors—eg, imatinib mesylate or dasatinib, a second-generation tyrosine kinase inhibitor that can overcome several imatinib-resistant ABL kinase domain mutations—to frontline chemotherapy significantly increased remission rates to more than 90%, without systemic toxic effects. Moreover, when tyrosine kinase inhibitors were given before and after allogeneic transplantation, disease-free survival rose to 60–75%.^{73,74} For patients without a donor for allogeneic transplantation, continuation of chemotherapy with a tyrosine kinase inhibitor is recommended. In adults older than 60 years who were ineligible for transplantation, use of a tyrosine kinase inhibitor as a single agent or combined with standard regimens was well-tolerated and led to an improved outcome.^{75,76} Although extended follow-up is needed to ascertain the durability of such approaches, we recommend older patients with Philadelphia chromosome-positive acute lymphoblastic leukaemia, who are precluded from intensive treatments, should receive a tyrosine kinase inhibitor combined with corticosteroids or chemotherapy regimens as tolerated (panel 6). Emergence of resistance to tyrosine kinase inhibitors remains a challenge. Current trials are testing the third-generation tyrosine kinase inhibitor ponatinib, which shows promising activity against various ABL kinase domain mutations, including Thr315Ile.⁷⁷

Supportive care

Timely and effective supportive care is important for successful treatment of acute lymphoblastic leukaemia. However, indiscriminate adoption of high-intensity treatments from developed countries is inappropriate without a commensurate level of supportive care. Overtreatment beyond the limits of supportive-care capabilities can lead to excessive death during induction, and high abandonment rates.⁷⁸ Thus, the intensity of treatment must be appropriate for the level of supportive care that is available.

In countries with basic, and even limited, resources, about 30% of patients die during induction, exceeding the total cumulative risk of relapse.^{79–81} Deaths from infection and bleeding are most common. In a study from northern India,⁸¹ sepsis and bleeding accounted for 53% and 16% of deaths, respectively, with tumour lysis syndrome contributing to 6%.⁸¹ Adequate hydration and use of allopurinol before commencement of steroids or other chemotherapy agents must be done. Table 3 presents some supportive treatment regimens according to the level of available resources. Hunger and colleagues⁸² have outlined step-up treatment protocols that might still be too intensive for countries with basic and limited resources in Asia. The Paediatric Oncology in Developing Countries committee of the International Society of Paediatric Oncology has developed recommendations for supportive care in a low-income setting.⁸³

Infection control and nutrition

Prevention of infection by simple means is a cost-effective strategy that can pay large dividends. Preferably, patients receiving chemotherapy should be admitted to a separate ward away from those with infectious diseases. Hand hygiene is especially important to prevent cross-infection. Hand-washing facilities with easy accessibility should be made available in wards, or disinfectant hand gels can be placed at the bedside. WHO has published a simple formula for low-cost handrub.⁸⁴ A combination of trimethoprim and sulfamethoxazole is essential to prevent *Pneumocystis jirovecii* pneumonitis. A febrile-neutropenia protocol based on local bacterial sensitivity should be developed so that nurses and junior doctors can initiate treatment without delay.

Malnutrition is common among infants in Asian countries (table 2). According to UNICEF, 17% of children under-5 in east Asia and the Pacific region, and 46% in southeast Asia, are underweight.⁸⁵ Malnutrition can develop within days after anticancer treatment in children⁸⁶ and could be associated with impaired immunity, decreased tolerance to chemotherapy, increased infection rates, and a resultant decline in overall outcome.^{87–90} Paediatric patients with acute lymphoblastic leukaemia receiving chemotherapy might also have intestinal parasitic diseases.⁹¹

Management of tuberculosis

Tuberculosis is endemic in Asia. The incidence of the disease in children with acute lymphoblastic leukaemia is 10–22 times that of young people from similar backgrounds, and about 50% of patients with active tuberculosis at presentation show reactivation within 5 months after completion of remission induction treatment.⁹² The two most common forms of infection are pulmonary and meningeal tuberculosis. Culture and sensitivity testing for multidrug-resistant *Mycobacterium tuberculosis* is important. Initial treatment with isoniazid, rifampicin, pyrazinamide, and ethambutol for 2 months followed by isoniazid and rifampicin for 4 months is needed. Treatment for miliary tuberculosis is prolonged for 12 months to reduce risk of reactivation. Chemotherapy should not be delayed for an extended time, and antituberculosis drugs can be started simultaneously with chemotherapy. Patients might need more than one course of antituberculosis treatment because reactivation is common. Family members must be screened and treated for tuberculosis. Combination antituberculosis drugs in one pill are available in many Asian countries and can improve treatment adherence. In endemic areas, routine Mantoux testing and chest radiography are recommended for all patients newly diagnosed with acute lymphoblastic leukaemia. A positive Mantoux test (induration >20 mm) will require investigations to isolate *M tuberculosis*. In most countries, analysis of early-morning gastric aspirates or induced sputum,

	Children	Adults
Basic resources		
Antiemetics	Metoclopramide and diphenhydramine, lorazepam, chlorpromazine, dexamethasone	Metoclopramide and diphenhydramine, lorazepam, chlorpromazine, dexamethasone, ondansetron
Analgesics	Paracetamol, codeine, morphine	Paracetamol, codeine, morphine
Antibiotics	Cephalosporins, antipseudomonas semisynthetic penicillins, aminoglycosides, trimethoprim-sulfamethoxazole	Cephalosporins, antipseudomonas semisynthetic penicillins, aminoglycosides, trimethoprim-sulfamethoxazole
Blood products	Whole blood (directed), platelets	Whole blood (directed), platelets
Prevention of tumour lysis	Allopurinol	Allopurinol
Limited resources		
Antiemetics	Metoclopramide and diphenhydramine, lorazepam, chlorpromazine, dexamethasone, ondansetron	Metoclopramide and diphenhydramine, lorazepam, chlorpromazine, dexamethasone, ondansetron or granisetron
Analgesics	Intravenous midazolam and ketamine for painful procedures, codeine, methadone, morphine (multiple formulations)	Paracetamol, codeine, methadone, morphine (multiple formulations)
Antibiotics	Broad-spectrum antibiotics, amphotericin B	Broad-spectrum antibiotics, amphotericin B, azoles
Prophylaxis	Trimethoprim-sulfamethoxazole for <i>Pneumocystis jirovecii</i>	Trimethoprim-sulfamethoxazole for <i>Pneumocystis jirovecii</i>
Blood products	Packed red-blood cells, platelets	Packed red-blood cells, single-donor platelets
Prevention of tumour lysis	Allopurinol	Allopurinol
Enhanced and maximum resources		
Antiemetics	Ondansetron, granisetron, aprepitant	Ondansetron, granisetron, aprepitant
Analgesics	Central venous catheters, sedation or general anaesthesia for painful procedures, fentanyl and other opioids	Central venous catheters, sedation or general anaesthesia for painful procedures, intravenous morphine, fentanyl
Antibiotics	Broad-spectrum antibiotics, carbapenems, azoles, echinocandins	Broad-spectrum antibiotics, carbapenems, azoles, echinocandins, liposomal amphotericin B
Prophylaxis	Trimethoprim-sulfamethoxazole for <i>Pneumocystis jirovecii</i> ; lamivudine, entecavir, tenofovir for hepatitis B carriers	Trimethoprim-sulfamethoxazole for <i>Pneumocystis jirovecii</i> ; acyclovir for herpes simplex, varicella zoster; lamivudine, entecavir, tenofovir for hepatitis B carriers
Blood products	Leucocyte-depleted or irradiated blood components, single-donor platelets	Leucocyte-depleted or irradiated blood components, single-donor platelets, HLA-matched platelets
Nutrition	..	Total parenteral nutrition
Prevention of tumour lysis	Allopurinol with or without rasburicase	Allopurinol with or without rasburicase

Table 3: Recommendations for supportive care for children and adults with acute lymphoblastic leukaemia

using nebulised normal saline for 3 days consecutively, is done to look for acid-fast bacilli, and tuberculosis culture and sensitivity testing is recommended. In countries with maximum resources, bronchoalveolar lavage is also acceptable. Because latent tuberculosis can reactivate during the early months of chemotherapy, prophylactic treatment with rifampicin for at least 6 months is common practice, even without a definite focus for infection or positive culture.

Management of hepatitis B

Of the 400 million carriers of hepatitis B virus in the world, 75% live in Asia. Prevalence of chronic hepatitis B virus infection is high in Asia, with the highest proportion of chronic infection (about 8–20%) occurring in southeast Asia, China, central Asia, and the Middle East. Most infections are acquired by vertical transmission from maternal hepatitis B carriers or in early childhood. Active neonatal hepatitis B vaccination programmes in most Asian countries promise to reduce this heavy burden of chronic hepatitis B carriage in the future. Transfusion-acquired hepatitis B infection still occurs in some countries;⁹¹ revaccination for hepatitis B virus at diagnosis of acute lymphoblastic leukaemia can

reduce transfusion-acquired infection. Intensive chemotherapy or transplantation might reactivate chronic hepatitis B infections in carriers and could adversely affect treatment. We recommend routine testing of liver function, HBsAg, anti-HBs, and anti-HBc at diagnosis in countries with enhanced or maximum resources. Presence of HBsAg indicates a chronic carrier state and a need for regular quantitative monitoring of hepatitis B virus DNA titres during treatment. Carriers with high titres of hepatitis B virus DNA or raised amounts of liver enzymes might need antiviral treatment with oral nucleosides or nucleotides such as lamivudine, entecavir, or tenofovir. Entecavir is preferable for patients either with high titres of hepatitis B virus or who have undergone prolonged treatment with lamivudine, because of emerging concern about development of resistance to lamivudine.^{94,95} Detection of anti-HBc suggests a history of previous natural infection. Monitoring of hepatitis B virus DNA titres is recommended when lasting, unexplained, raised concentrations of liver enzymes or conjugated hyperbilirubinaemia are noted in patients who are positive for anti-HBc. In countries with basic and limited resources, where antiviral treatment is not

available, routine monitoring for hepatitis B virus immune status is not done. Testing for HBsAg and antibodies against hepatitis C virus in all blood products is important to protect patients.

Transfusion support

In countries with basic or limited resources, safe blood components such as platelets and red-blood cells might not be readily available, and even blood banks might not be open daily. For these countries, family donors are commonly asked to complement the volunteer donor pool. In some places, medical students, doctors, and nurses are a ready pool of blood donors. The blood transfusion infrastructure for thalassaemia major—a common inherited blood disorder in southeast Asia—could help provide additional units of random platelets. Local government has an important role in providing resources to set up blood-bank services that meet safety standards. The processing of whole blood into various components helps the rational supply of packed-red-blood cells and random platelets. Government and other public organisations should work together to raise public awareness about the importance of voluntary blood donation.

Pain control

The WHO guideline on pain control recommends a two-step approach that is effective in about 90% of patients.⁵⁶ Mild pain in patients with acute lymphoblastic leukaemia can be managed with oral paracetamol; non-steroidal anti-inflammatory drugs should be avoided because thrombocytopenia is common in individuals with

leukaemia. Non-pharmacological approaches such as distraction, controlled breathing, and provision of appropriate anticipatory guidance should always be used concomitantly with pharmacological approaches. For moderate-to-severe pain, opiates are necessary. Morphine is the first-line opioid, but the problems of narcotic abuse, misconceptions about addiction, and administrative restriction unfortunately limit the availability of morphine in many Asian countries. Codeine (a prodrug) is commonly available, but it needs to be converted by cytochrome P450 2D6 (CYP2D6) to active morphine in vivo; some people with poor metabolism do not respond to codeine whereas others with ultra-rapid metabolism are at risk of toxic effects with standard doses.⁵⁹ The Asian Oncology Summit guideline on palliative care noted that, in about seven Asian countries, patients with cancer have access to more than 1 mg of morphine per person, which is judged adequate for pain relief.⁵⁷ The limited access to morphine in other areas of Asia could soon be lessened, because WHO has made access to this drug a high priority for patients with cancer pain.

Many children in Asian countries do not receive sedation and pain control for bone-marrow aspiration and lumbar puncture because of scarce treatment facilities and monitoring devices. Procedure-related pain can induce substantial short-term and long-term anxiety and psychological sequelae. Local analgesia with EMLA cream (lidocaine and prilocaine) and subcutaneous lidocaine and conscious sedation—such as with intravenous midazolam—should be given before painful procedures. Staff should be trained in safe administration of sedation, from monitoring to resuscitation.⁵⁸

	Children	Adults
Basic resources		
Pain control	Paracetamol, codeine, immediate-release oral morphine, dexamethasone	Paracetamol, codeine, immediate-release oral morphine, dexamethasone
Nausea or vomiting	Metoclopramide and diphenhydramine, lorazepam, chlorpromazine, promethazine, dexamethasone	Metoclopramide, prochlorperazine, lorazepam, ondansetron, dexamethasone
Dyspnoea	Codeine, morphine, chlorpromazine, lorazepam	Codeine, morphine, chlorpromazine, lorazepam
Limited resources		
Pain control	Immediate-release oral morphine, neuropathic pain adjuvant (eg, gabapentin)	Paracetamol, codeine, immediate-release oral morphine, dexamethasone, slow-release oral morphine, neuropathic pain adjuvant (eg, amitriptyline)
Nausea or vomiting	Metoclopramide and diphenhydramine, lorazepam, chlorpromazine, promethazine, dexamethasone, ondansetron	Metoclopramide, prochlorperazine, lorazepam, ondansetron, dexamethasone, granisetron
Dyspnoea	Oxygen, diazepam, morphine	Oxygen, morphine
Psychosocial support	Parent support groups	Hospice care
Enhanced and maximum resources		
Pain control	Transdermal morphine (eg, fentanyl patch), intravenous or patient-controlled analgesic morphine, palliative chemotherapy, slow-release oral morphine, neuropathic pain adjuvants (eg, gabapentin, carbamazepine)	Transdermal morphine (eg, fentanyl patch), intravenous or patient-controlled analgesic morphine, palliative chemotherapy, slow-release oral morphine, neuropathic pain adjuvants (eg, gabapentin, carbamazepine), methadone, neuropathic pain adjuvants (eg, amitriptyline, gabapentin, carbamazepine)
Nausea or vomiting	Ondansetron or granisetron, dexamethasone	Ondansetron or granisetron, dexamethasone
Dyspnoea	Intravenous or patient-controlled analgesic morphine, diazepam or lorazepam	Intravenous or patient-controlled analgesic morphine, diazepam, or lorazepam
Bleeding and anaemia	Blood products	Blood products
Psychosocial support	Hospice care, bereavement support	Hospice care, bereavement support

Table 4: Recommendations for palliative care for children and adults with acute lymphoblastic leukaemia

Search strategy and selection criteria

We searched Medline and PubMed for articles published in English from 2000 to August, 2013, with the terms "acute lymphoblastic leukemia" and "Asia". Additional information was obtained from abstracts presented at the annual meeting of the American Society of Hematology, from the fifth edition of the American Society of Hematology self-assessment program textbook, and from the websites of the National Cancer Institute's Surveillance, Epidemiology and End Results programme (<http://seer.cancer.gov>), the UN Economic and Social Commission for Asia and the Pacific (<http://www.unescap.org>), WHO (<http://www.who.int>), and UNICEF (<http://www.unicef.org>).

Antiemetics

Setrons—5-hydroxytryptamine antagonists—are highly effective drugs for prevention of nausea and vomiting in both children and adults with acute lymphoblastic leukaemia, but they represent the second most expensive supportive care after parenteral antibiotics. In general, chemotherapy for acute lymphoblastic leukaemia is not strongly emetogenic. Non-setron antiemetics can be used as alternatives. Intravenous metoclopramide combined with intravenous diphenhydramine, to reduce the risk of oculogyric crisis, are effective in countries with basic resources when patients or their families cannot afford setrons. Lorazepam and chlorpromazine might be helpful in some patients.^{99,100} Asian governments should consider subsidisation of generic ondansetron because it is cost effective and increases tolerability of treatment for acute lymphoblastic leukaemia. Patients with ultra-rapid metabolising CYP2D6 variants might not respond to ondansetron, and they may need granisetron.¹⁰¹

Psychosocial support and palliative care

Several factors contribute to failure of treatment for acute lymphoblastic leukaemia in low-income countries,^{102,103} including abandonment of the paediatric patient's treatment by the family and poor adherence to chemotherapy, because of the high costs of treatment and travel to treatment centres and loss of income of parents or carers. Besides social support to enable patients to complete treatment, an education programme for parents could substantially improve outcome.¹⁰⁴

Palliative care also has an integral role in management of patients with acute lymphoblastic leukaemia, but it is still a fairly new subspecialty that is in development in many low-income countries.¹⁰⁵ Palliative care is not funded fully by governments of most Asian countries, and provision is inadequate because staff are not well-trained and communities not informed enough, particularly for paediatric care. Integration of palliative care through the primary oncology service, with emphasis on comfort and quality of life, can reduce suffering and abandonment and improve survival

rates.^{106,107} Indeed, early integration of palliative care with oncology treatment has been touted as the optimum model for high-quality comprehensive care of adults and children with cancer.¹⁰⁸ Table 4 summarises some of the key components of palliative care. Paediatric palliative-care programmes should be started, leaning on the experience and resources of well-established adult palliative-care programmes.

Conclusions

As the Asian economy and regional infrastructure continue to improve, patients with acute lymphoblastic leukaemia in areas with basic or limited resources will gain augmented access to treatment, whereas those in countries or regions with enhanced or maximum resources will have additional options of novel targeted therapies. The management proposed in this Review should be modified on the basis of availability of drugs and resources, the experience of the treatment team, environmental factors, and racial and ethnic differences in drug disposition.

Contributors

All authors contributed equally to this Review, including planning the report, doing the literature search, interpreting data, designing the tables, and writing the manuscript. All authors approved the final submitted version.

Conflicts of interests

C-HP has received honoraria from Jazz Pharmaceuticals for chairing a symposium and for giving lectures. All other authors declare that they have no conflicts of interest.

Acknowledgments

This work was supported by grants (CA21765, CA36401, and GM92666) from the National Institutes of Health and by the American Lebanese Syrian Associated Charities. C-HP is professor of the American Cancer Society. We thank A Veerman and J Baker for critical review of, and comments on, our Review.

References

- Howlader N, Noone AM, Krapcho M, et al. SEER cancer statistics review, 1975–2010. April, 2013. http://seer.cancer.gov/csr/1975_2010/ (accessed April 23, 2013).
- Xu H, Cheng C, Devidas M, et al. *ARID5B* genetic polymorphisms contribute to racial disparities in the incidence and treatment outcome of childhood acute lymphoblastic leukemia. *J Clin Oncol* 2012; 30: 751–57.
- Supriyadi E, Widjajanto PH, Purwanto I, et al. Incidence of childhood leukemia in Yogyakarta, Indonesia, 1998–2009. *Pediatr Blood Cancer* 2011; 57: 588–93.
- Pui CH, Mullighan CG, Evans WE, Relling MV. Pediatric acute lymphoblastic leukemia: where are we going and how do we get there? *Blood* 2012; 120: 1165–74.
- DeAngelo DJ, Pui CH. Chapter 19: acute lymphoblastic leukemia and lymphoblastic lymphoma. In: American Society of Hematology self-assessment program, fifth edition. Washington: American Society of Hematology, 2013: pp 491–507.
- Gao C, Zhao X-X, Li W-J, et al. Clinical features, early treatment responses, and outcomes of pediatric acute lymphoblastic leukemia in China with or without specific fusion transcripts: a single institutional study of 1,004 patients. *Am J Hematol* 2012; 87: 1022–27.
- Liang D-C, Yang C-P, Lin D-T, et al. Long-term results of Taiwan Pediatric Oncology Group studies 1997 and 2002 for childhood acute lymphoblastic leukemia. *Leukemia* 2010; 24: 397–405.
- Li CK, Chik KW, Ha SY, et al. Improved outcome of acute lymphoblastic leukaemia treated by delayed intensification in Hong Kong children: HKALL 97 study. *Hong Kong Med J* 2006; 12: 33–39.

- 9 Bajel A, George B, Mathews V, et al. Treatment of children with acute lymphoblastic leukemia in India using a BFM protocol. *Pediatr Blood Cancer* 2008; 51: 621–25.
- 10 Arya LS, Kotikanyadanam SP, Bhargava M, et al. Pattern of relapse in childhood ALL: challenges and lessons from a uniform treatment protocol. *J Pediatr Hematol Oncol* 2010; 32: 370–75.
- 11 Tsuchida M, Ohara A, Manabe A, et al. Long-term results of Tokyo Children's Cancer Study Group trials for childhood acute lymphoblastic leukemia, 1984–1999. *Leukemia* 2010; 24: 383–96.
- 12 Yamaji K, Okamoto T, Yokota S, et al. Minimal residual disease-based augmented therapy in childhood acute lymphoblastic leukemia: a report from the Japanese Childhood Cancer and Leukemia Study Group. *Pediatr Blood Cancer* 2010; 55: 1287–95.
- 13 Nagatoshi Y, Matsuzaki A, Suminoe A, et al. Randomized trial to compare LSA2L2-type maintenance therapy to daily 6-mercaptopurine and weekly methotrexate with vincristine and dexamethasone pulse for children with acute lymphoblastic leukemia. *Pediatr Blood Cancer* 2010; 55: 239–47.
- 14 Yeoh AEJ, Ariffin H, Chai ELL, et al. Minimal residual disease-guided treatment deintensification for children with acute lymphoblastic leukemia: results from the Malaysia-Singapore Acute Lymphoblastic Leukemia 2003 Study. *J Clin Oncol* 2012; 30: 2384–92.
- 15 Koh KN, Park M, Kim BE, et al. Prognostic significance of minimal residual disease detected by a simplified flow cytometric assay during remission induction chemotherapy in children with acute lymphoblastic leukemia. *Korean J Pediatr* 2010; 53: 957–64.
- 16 Ribeiro RC, Steliarova-Foucher E, Magrath I, et al. Baseline status of paediatric oncology care in ten low-income or mid-income countries receiving My Child Matters support: a descriptive study. *Lancet Oncol* 2008; 9: 721–29.
- 17 Magrath I, Steliarova-Foucher E, Epelman S, et al. Paediatric cancer in low-income and middle-income countries. *Lancet Oncol* 2013; 14: e104–16.
- 18 Anderson BO, Yip CH, Smith RA, et al. Guideline implementation for breast healthcare in low-income and middle-income countries: overview of the Breast Health Global Initiative Global Summit 2007. *Cancer* 2008; 113 (8 suppl): 2221–43.
- 19 United Nations Economic and Social Commission for Asia and the Pacific. Statistical yearbook for Asia and the Pacific 2012. Nov 6, 2012. <http://www.unescap.org/stat/data/syb2012/> (accessed Aug 23, 2013).
- 20 Schafer ES, Hunger SP. Optimal therapy for acute lymphoblastic leukemia in adolescents and young adults. *Nat Rev Clin Oncol* 2011; 8: 417–24.
- 21 Pui CH, Pei D, Campana D, et al. Improved prognosis for older adolescents with acute lymphoblastic leukemia. *J Clin Oncol* 2011; 29: 386–91.
- 22 Gajjar A, Ribeiro R, Hancock ML, et al. Persistence of circulating blasts after 1 week of multiagent chemotherapy confers a poor prognosis in childhood acute lymphoblastic leukemia. *Blood* 1995; 86: 1292–95.
- 23 Pui CH, Evans WE. Acute lymphoblastic leukemia. *N Engl J Med* 1998; 339: 605–15.
- 24 Supriyadi E, Widjajanto PH, Veerman AJ, et al. Immunophenotypic patterns of childhood acute leukemias in Indonesia. *Asian Pac J Cancer Prev* 2011; 12: 3381–87.
- 25 Howard SC, Campana D, Coustan-Smith E, et al. Development of a regional flow cytometry center for diagnosis of childhood leukemia in Central America. *Leukemia* 2005; 19: 323–25.
- 26 Pui CH, Carroll WL, Meshinchi S, Arceci RJ. Biology, risk stratification, and therapy of pediatric acute leukemias: an update. *J Clin Oncol* 2011; 29: 551–65.
- 27 Chiaretti S, Vitale A, Cazzaniga G, et al. Clinico-biologic features of 5202 acute lymphoblastic leukemia patients enrolled in the Italian AIEOP and GIMEMA Protocols and stratified in age-cohorts. *Haematologica* 2013; published online May 28. DOI:10.3324/haematol.2012.080432.
- 28 Hunger SP, Loh ML, Whitlock JA, et al. Children's Oncology Group's 2013 blueprint for research: acute lymphoblastic leukemia. *Pediatr Blood Cancer* 2013; 60: 957–63.
- 29 Chen B, Wang YY, Shen Y, et al. Newly diagnosed acute lymphoblastic leukemia in China (I): abnormal genetic patterns in 1346 childhood and adult cases and their comparison with the reports from western countries. *Leukemia* 2012; 26: 1608–16.
- 30 Mi JQ, Wang X, Yao Y, et al. Newly diagnosed acute lymphoblastic leukemia in China (II): prognosis related to genetic abnormalities in a series of 1091 cases. *Leukemia* 2012; 26: 1507–16.
- 31 Liang DC, Shih LY, Yang CP, et al. Frequencies of ETV6-RUNX1 fusion and hyperdiploidy in pediatric acute lymphoblastic leukemia are lower in far east than west. *Pediatr Blood Cancer* 2010; 55: 430–33.
- 32 Downing JR, Wilson RK, Zhang J, et al. The Pediatric Cancer Genome Project. *Nat Genet* 2012; 44: 619–22.
- 33 Pui CH, Evans WE. A 50-year journey to cure childhood acute lymphoblastic leukemia. *Semin Hematol* 2013; 50: 185–96.
- 34 Fronkova E, Mejstrikova E, Avigad S, et al. Minimal residual disease (MRD) analysis in the non-MRD-based ALL IC-BFM 2002 protocol for childhood ALL: is it possible to avoid MRD testing? *Leukemia* 2008; 22: 989–97.
- 35 Pui CH, Campana D, Pei D, et al. Treating childhood acute lymphoblastic leukemia without cranial irradiation. *N Engl J Med* 2009; 360: 2730–41.
- 36 Coustan-Smith E, Ribeiro RC, Stow P, et al. A simplified flow cytometric assay identifies children with acute lymphoblastic leukemia who have a superior clinical outcome. *Blood* 2006; 108: 97–102.
- 37 Faham M, Zheng J, Moorhead M, et al. Deep-sequencing approach for minimal residual disease detection in acute lymphoblastic leukemia. *Blood* 2012; 120: 5173–80.
- 38 Roberts KG, Morin RD, Zhang J, et al. Genetic alterations activating kinase and cytokine receptor signaling in high-risk acute lymphoblastic leukemia. *Cancer Cell* 2012; 22: 153–166.
- 39 Evans WE, Crews KR, Pui CH. A health-care system perspective on implementing genomic medicine: pediatric acute lymphoblastic leukemia as a paradigm. *Clin Pharmacol Ther* 2013; 94: 224–29.
- 40 Pui CH, Howard SC. Current management and challenges of malignant disease in the CNS in paediatric leukaemia. *Lancet Oncol* 2008; 9: 257–68.
- 41 Vora A, Goulden N, Wade R, et al. Treatment reduction for children and young adults with low-risk acute lymphoblastic leukaemia defined by minimal residual disease (UKALL 2003): a randomised controlled trial. *Lancet Oncol* 2013; 14: 199–209.
- 42 Matloub Y, Bostrom BC, Hunger SP, et al. Escalating intravenous methotrexate improves event-free survival in children with standard-risk acute lymphoblastic leukemia: a report from the Children's Oncology Group. *Blood* 2011; 118: 243–51.
- 43 Seibel NL, Steinherz PG, Sather HN, et al. Early postinduction intensification therapy improves survival for children and adolescents with high-risk acute lymphoblastic leukemia: a report from the Children's Oncology Group. *Blood* 2008; 111: 2548–55.
- 44 Lange BJ, Bostrom BC, Cherlow JM, et al. Double-delayed intensification improves event-free survival for children with intermediate-risk acute lymphoblastic leukemia: a report from the Children's Cancer Group. *Blood* 2002; 99: 825–33.
- 45 Pinkel D. Five-year follow-up of "Total Therapy" of childhood lymphocytic leukemia. *JAMA* 1971; 216: 648–52.
- 46 Gaynon PS, Trigg ME, Heerema NA, et al. Children's Cancer Group trials in childhood acute lymphoblastic leukemia: 1983–1995. *Leukemia* 2000; 14: 2223–33.
- 47 Ribeiro RC, Pui CH. Saving the children: improving childhood cancer treatment in developing countries. *N Engl J Med* 2005; 352: 2158–60.
- 48 Veerman AJ, Sutaryo, Sumadiono. Twinning: a rewarding scenario for development of oncology services in transitional countries. *Pediatr Blood Cancer* 2005; 45: 103–06.
- 49 Widjajanto PH, Sutaryo S, Purwanto I, et al. Early response to dexamethasone as prognostic factor: result from Indonesian Childhood WK-ALL protocol in Yogyakarta. *J Oncol* 2012; published online April 3. DOI:10.1155/2012/417941.
- 50 Schrappe M, Reiter A, Ludwig WD, et al, for the German-Austrian-Swiss ALL-BFM Study Group. Improved outcome in childhood acute lymphoblastic leukemia despite reduced use of anthracyclines and cranial radiotherapy: results of trial ALL-BFM 90. *Blood* 2000; 95: 3310–22.
- 51 Inaba H, Pui CH. Glucocorticoid use in acute lymphoblastic leukaemia. *Lancet Oncol* 2010; 11: 1096–106.
- 52 Raje NS, Vaidya SJ, Kapoor G, et al. Low incidence of CNS relapse with cranial radiotherapy and intrathecal methotrexate in acute lymphoblastic leukemia. *India Pediatr* 1996; 33: 556–60.

- 53 Kulkarni KP, Arora RS, Marwaha RK. Survival outcome of childhood acute lymphoblastic leukemia in India: a resource-limited perspective of more than 40 years. *J Pediatr Hematol Oncol* 2011; 33: 475–79.
- 54 Mörücke A, Zimmermann M, Reiter A, et al. Long-term results of five consecutive trials in childhood acute lymphoblastic leukemia performed by the ALL-BFM study group from 1981 to 2000. *Leukemia* 2010; 24: 265–84.
- 55 Hunger SP, Lu X, Devidas M, et al. Improved survival for children and adolescents with acute lymphoblastic leukemia between 1990 and 2005: a report from the children's oncology group. *J Clin Oncol* 2012; 30: 1663–69.
- 56 Veerman AJ, Kamps WA, van den Berg H, et al, for the Dutch Childhood Oncology Group. Dexamethasone-based therapy for childhood acute lymphoblastic leukaemia: results of the prospective Dutch Childhood Oncology Group (DCOG) protocol ALL-9 (1997–2004). *Lancet Oncol* 2009; 10: 957–66.
- 57 Vrooman LM, Stevenson KE, Supko JG, et al. Postinduction dexamethasone and individualized dosing of *Escherichia coli* L-asparaginase each improve outcome of children and adolescents with newly diagnosed acute lymphoblastic leukemia: results from a randomized study—Dana-Farber Cancer Institute ALL Consortium Protocol 00-01. *J Clin Oncol* 2013; 31: 1202–10.
- 58 Aricó M, Schrappe M, Hunger SP, et al. Clinical outcome of children with newly diagnosed Philadelphia chromosome-positive acute lymphoblastic leukemia treated between 1995 and 2005. *J Clin Oncol* 2010; 28: 4755–61.
- 59 Schultz KR, Bowman WP, Aledo A, et al. Improved early event-free survival with imatinib in Philadelphia chromosome-positive acute lymphoblastic leukemia: a Children's Oncology Group Study. *J Clin Oncol* 2009; 27: 5175–81.
- 60 Linker C, Damon L, Ries C, Navarro W. Intensified and shortened cyclical chemotherapy for adult acute lymphoblastic leukemia. *J Clin Oncol* 2002; 20: 2464–71.
- 61 Rowe JM, Buck G, Burnett AK, et al. Induction therapy for adults with acute lymphoblastic leukemia: results of more than 1500 patients from the international ALL trial: MRC UKALL XII/ECOG E2993. *Blood* 2005; 106: 3760–67.
- 62 Kantarjian H, Thomas D, O'Brien S, et al. Long-term follow-up results of hyperfractionated cyclophosphamide, vincristine, doxorubicin, and dexamethasone (Hyper-CVAD), a dose-intensive regimen, in adult acute lymphocytic leukemia. *Cancer* 2004; 101: 2788–801.
- 63 Lazarus HM, Advani AS. When, how, and what cell source for hematopoietic cell transplantation in first complete remission adult acute lymphoblastic leukemia? *Hematology Am Soc Hematol Educ Program* 2012; 382–88.
- 64 Shaikh MU, Ali N, Adil SN, Khurshid M. Outcome of adult patients with acute lymphoblastic leukaemia receiving the MRC UKALL XII protocol: a tertiary care centre experience. *Singapore Med J* 2011; 52: 370–74.
- 65 Xu W, Li JY, Qian SX, et al. Outcome of treatment with Hyper-CVAD regimen in Chinese patients with acute lymphocytic leukemia. *Leuk Res* 2008; 32: 930–35.
- 66 Gokbuget N, Stanze D, Beck J, et al. Outcome of relapsed adult lymphoblastic leukemia depends on response to salvage chemotherapy, prognostic factors, and performance of stem cell transplantation. *Blood* 2012; 120: 2032–41.
- 67 Goldstone AH, Richards SM, Lazarus HM, et al. In adults with standard-risk acute lymphoblastic leukemia, the greatest benefit is achieved from a matched sibling allogeneic transplantation in first complete remission, and an autologous transplantation is less effective than conventional consolidation/maintenance chemotherapy in all patients: final results of the International ALL Trial (MRC UKALL XII/ECOG E2993). *Blood* 2008; 111: 1827–33.
- 68 Cornelissen JJ, van der Holt B, Verhoef GE, et al. Myeloablative allogeneic versus autologous stem cell transplantation in adult patients with acute lymphoblastic leukemia in first remission: a prospective sibling donor versus no-donor comparison. *Blood* 2009; 113: 1375–82.
- 69 Kako S, Morita S, Sakamaki H, et al. A decision analysis of allogeneic hematopoietic stem cell transplantation in adult patients with Philadelphia chromosome-negative acute lymphoblastic leukemia in first remission who have an HLA-matched sibling donor. *Leukemia* 2011; 25: 259–65.
- 70 Pidala J, Djulbegovic B, Anasetti C, Kharfan-Dabaja M, Kumar A. Allogeneic hematopoietic cell transplantation for adult acute lymphoblastic leukemia (ALL) in first complete remission. *Cochrane Database Syst Rev* 2011; 10: CD008818.
- 71 Gupta V, Richards S, Rowe J. Allogeneic, but not autologous, hematopoietic cell transplantation improves survival only among younger adults with acute lymphoblastic leukemia in first remission: an individual patient data meta-analysis. *Blood* 2013; 121: 339–50.
- 72 Mizuta S, Matsuo K, Yagasaki F, et al. Pre-transplant imatinib-based therapy improves the outcome of allogeneic hematopoietic stem cell transplantation for BCR-ABL-positive acute lymphoblastic leukemia. *Leukemia* 2011; 25: 41–47.
- 73 Bassan R, Rossi G, Pogliani EM, et al. Chemotherapy-phased imatinib pulses improve long-term outcome of adult patients with Philadelphia chromosome-positive acute lymphoblastic leukemia: Northern Italy Leukemia Group protocol 09/00. *J Clin Oncol* 2010; 28: 3644–52.
- 74 Ravandi F, O'Brien S, Thomas D, et al. First report of phase 2 study of dasatinib with hyper-CVAD for the frontline treatment of patients with Philadelphia chromosome-positive (Ph+) acute lymphoblastic leukemia. *Blood* 2010; 116: 2070–77.
- 75 Ottmann OG, Wassmann B, Pfeifer H, et al. Imatinib compared with chemotherapy as front-line treatment of elderly patients with Philadelphia chromosome-positive acute lymphoblastic leukemia (Ph+ALL). *Cancer* 2007; 109: 2068–76.
- 76 Vignetti M, Fazi P, Cimino G, et al. Imatinib plus steroids induces complete remissions and prolonged survival in elderly Philadelphia chromosome-positive patients with acute lymphoblastic leukemia without additional chemotherapy: results of the Gruppo Italiano Malattie Ematologiche dell'Adulto (GIMEMA) LAL0201-B protocol. *Blood* 2007; 109: 3676–78.
- 77 Cortes J, Kim DW, Pinella-Ibarz, et al. Initial findings from the PACE trial: a pivotal phase 2 study of ponatinib in patients with CML and Ph+ALL resistant or intolerant to dasatinib or nilotinib or white the T315I mutation. *Blood* 2011; 118: abstr 109.
- 78 Gao YJ, Qian XW, Lu FJ, et al. Improved outcome for children with non-high risk acute lymphoblastic leukaemia after using an ALL IC-BFM 2002-based protocol in Shanghai, China. *Br J Haematol* 2013; 160: 363–67.
- 79 Stary J, Zimmermann M, Campbell M, et al. Results of the randomized I-BFM-SG trial "Acute Lymphoblastic Leukemia Intercontinental-BFM 2002" in 5060 children diagnosed in 15 countries on 3 continents. Dec 12, 2011. <https://ash.confex.com/ash/2011/webprogram/Paper40820.html> (accessed Jan 19, 2013).
- 80 Mostert S, Sitaresmi MN, Gundy CM, et al. Comparing childhood leukaemia treatment before and after the introduction of a parental education programme in Indonesia. *Arch Dis Child* 2010; 95: 20–25.
- 81 Marwaha RK, Kulkarni KP, Bansal D, Trehan A. Pattern of mortality in childhood acute lymphoblastic leukemia: experience from a single center from Northern India. *J Pediatr Hematol Oncol* 2010; 32: 366–69.
- 82 Hunger SP, Sung L, Howard SC. Treatment strategies and regimens of graduated intensity for childhood acute lymphoblastic leukemia in low-income countries: a proposal. *Pediatr Blood Cancer* 2009; 52: 559–65.
- 83 Israels T, Renner L, Hendricks M, et al. SIOP PODC: recommendations for supportive care of children with cancer in a low-income setting. *Pediatr Blood Cancer* 2013; 60: 899–904.
- 84 WHO. WHO guidelines on hand hygiene in health care: a summary—first global patient safety challenge, clean care is safer care. August, 2009. http://whqlibdoc.who.int/hq/2009/WHO_IER_PSP_2009.07_eng.pdf (accessed Jan 19, 2013).
- 85 UNICEF. Progress since the World Summit for Children: a statistical review—child malnutrition. May, 2002. http://www.unicef.org/specialsession/about/sreport-pdf/02_ChildMalnutrition_D7341Insert_English.pdf (accessed Aug 23, 2013).
- 86 Zimmermann K, Ammann RA, Kuehni CE, et al. Malnutrition in pediatric patients with cancer at diagnosis and throughout therapy: a multicenter cohort study. *Pediatr Blood Cancer* 2013; 60: 642–49.
- 87 Mauer AM, Burgess JB, Donaldson SS, et al. Special nutritional needs of children with malignancies: a review. *J Parenter Enteral Nutr* 1990; 14: 315–24.

- 88 Antillon F, de Maselli T, Garcia T, Rossi E, Sala A. Nutritional status of children during treatment for acute lymphoblastic leukemia in the Central American Pediatric Hematology Oncology Association (AHOPCA): preliminary data from Guatemala. *Pediatr Blood Cancer* 2008; 50 (2 suppl): 502–05.
- 89 Khan AU, Sheikh MU, Intekhab K. Pre-existing malnutrition and treatment outcome in children with acute lymphoblastic leukaemia. *J Pak Med Assoc* 2006; 56: 171–73.
- 90 Begum M, Jahan S, Tawfique M, et al. Outcome of induction of remission in undernourished children with acute lymphoblastic leukaemia. *Mymensingh Med J* 2012; 21: 691–95.
- 91 Aksoy U, Erbay A, Akisu C, et al. Intestinal parasites in children with neoplasms. *Turk J Pediatr* 2003; 45: 129–32.
- 92 Stephan DC, Krus AL, Schaaf HS, Wessels G. Tuberculosis in oncology patients. *Ann Trop Paediatr* 2008; 28: 111–16.
- 93 Al-Jadiry MF, Al-Khafagi M, Al-Darraj AF, et al. High incidence of hepatitis B infection after treatment for paediatric cancer at a teaching hospital in Baghdad. *East Mediterr Health J* 2013; 19: 130–34.
- 94 Huang YH, Hsiao IT, Hong YC, et al. Randomized controlled trial of entecavir prophylaxis for rituximab-associated hepatitis B virus reactivation in patients with lymphoma and resolved hepatitis B. *J Clin Oncol* 2013; 31: 2765–72.
- 95 Chen FW, Coyle L, Jones BE, et al. Entecavir versus lamivudine for hepatitis B prophylaxis in patients with haematological disease. *Liver Int* 2013; 33: 1203–10.
- 96 WHO. WHO guidelines on the pharmacological treatment of persisting pain in children with medical illnesses. 2012. http://whqlibdoc.who.int/publications/2012/9789241548120_Guidelines.pdf [accessed Aug 23, 2013].
- 97 Payne S, Chan N, Davies A, Poon E, Connor S, Goh C. Supportive, palliative, and end-of-life care for patients with cancer in Asia: resource-stratified guidelines from the Asian Oncology Summit 2012. *Lancet Oncol* 2012; 13: e492–500.
- 98 American Academy of Pediatrics, Committee on Drugs. Guidelines for monitoring and management of pediatric patients during and after sedation for diagnostic and therapeutic procedures. Addendum. *Pediatrics* 2002; 110: 836–38.
- 99 Betcher D, Bond D, Graner K, Lorenzen A. Chemotherapy-induced nausea and vomiting. In: Altman AJ, ed. Supportive care of children with cancer: current therapy and guidelines from the Children's Oncology Group, 3rd edn. Baltimore: The Johns Hopkins University Press, 2004.
- 100 Dupuis LL, Boodhan S, Holdsworth M, et al. Guideline for the prevention of acute nausea and vomiting due to antineoplastic medication in pediatric cancer patients. *Pediatr Blood Cancer* 2013; 60: 1073–82.
- 101 Kaiser R, Sezer O, Papias A, et al. Patient-tailored antiemetic treatment with 5-hydroxytryptamine type 3 receptor antagonists according to cytochrome P-450 2D6 genotypes. *J Clin Oncol* 2002; 20: 2805–11.
- 102 Metzger ML, Howard SC, Fu LC, et al. Outcome of childhood acute lymphoblastic leukaemia in resource-poor countries. *Lancet* 2003; 362: 706–08.
- 103 Sitaresmi MN, Mostert S, Schook RM, et al. Treatment refusal and abandonment in childhood acute lymphoblastic leukemia in Indonesia: an analysis of causes and consequences. *Psycho-oncology* 2010; 19: 361–67.
- 104 Mostert S, Sitaresmi MN, Gundy CM, et al. Comparing childhood leukaemia treatment before and after the introduction of a parental education programme in Indonesia. *Arch Dis Child* 2010; 95: 20–25.
- 105 Hain R, Heckford E, McCulloch R. Paediatric palliative medicine in the UK: past, present, future. *Arch Dis Child* 2012; 97: 381–84.
- 106 Baker JN, Hinds PS, Spunt SL, et al. Integration of palliative care practices into the ongoing care of children with cancer: individualized care planning and coordination. *Pediatr Clin North Am* 2008; 55: 223–50.
- 107 Temel J, Greer J, Muzikansky A, et al. Early palliative care for patients with metastatic non-small-cell lung cancer. *N Engl J Med* 2010; 363: 733–42.
- 108 Smith TJ, Temin S, Alesi ER, et al. American Society of Clinical Oncology provisional clinical opinion: the integration of palliative care into standard oncology care. *J Clin Oncol* 2012; 30: 880–87.

